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Vitamin B12 Deficiency Treatment Guideline i e

Neurological symptoms present e.g.

i : : Treatment * Consider further, more
SCDC (%ogs:der it prodg'r esswfe gt;lstgady : v (to be prescribed) Re-test? Maintenance: prescribed | frequent IM provision until no
: segr?slte?nperi?):;cael :Zurgps;tr?y \ge;?gsga %77 IM 1000mcg 3x/iweek Not required = IM 3 monthly * " further improvement in symptoms,
: » PET M 4% if symptoms persist after 2 weeks
: Leber’s optic atrophy, tobacco amblyopia : for Z weeks YR P
.................... e
""" Macrocyto ést Ay e e R R S ] Treatment Re-test?
- 3 : : : to be prescribed FBC after 3 months Maintenance: OTC
Mild Macrocytosis (MCV <110fl) Yes—:  Anti-IF Abs positive? —Yes_. "61 10005“:9 3xlwee)k (no need to recheck — " Oral 1000mcg
oECurs commanly: T e . for 2 weeks ** B12)
................. e
l No I No
: Serum B12 150 180% . Serum B12 < 150 : 2"Are other causes of 'B'i'z" Treatment Re-test?
T Lo ' Sl s P : : deficiency possible? E.g.: . majabsorption - (to be prescribed) FBC after 3months . Maintenance: OTC
P R : malabsorption, drugs, : IM 1000mcg 1-3x/week — (no need to recheck . Oral 1000mcg***
Reassure patient that this QnSICenHcaung on ] dietary? : for 2 weeks ** B12)
2 3 monitoring serum B12  reeeceeesesepiieciiiiian
is unlikely to be of 6 Fefort
concern. Recheck serum everyh oy s”orf
B12 level after 3 months. Yoart zeg SRl A
If still low, monitor serum e cals Treatment Re-test? i
B12 level every 6 months ! | _ Dietary: Give dietary | (tobeprescribed) | o0 04515 aer 3, Maintenance: OTC
for 1 year and then Treatment No advice CHE1HO0ICeY 08 &y 1 branie Oral 100mcg***
annua"y for 2-5 years. (to be prescribed) 3 months
Oral 1000mcg daily for
3 months
Y Treatment
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Vitamin B12 preparations [ uio (to be prescribed) Re-test? Maintenance: OTC
(i BEESEOR REVME 38—~ Oral 1000mcg daily for —~ FBCand Bl2 after3 — " - 50 < oow
stocked at GHNHSFT: Re-test? antagonist if possible gh Y months La tocy
FBC and B12 after 3 3 monts
Oral: months
e Cyanocobalamin 50mcg 4 Metformin: Advise Treatment Re-test?
Maintenance: OTC increased dietary (to be prescribed) g __ Maintenance: OTC
tablets B Do — calcium or OTC — Oral 1000mcg daily for = ' BC and B12 after 3 Oral 100mcg**
. g 2 months
e Cyanocobalamin MR calcium supplement 4 weeks
1,000mcg tablets
. **Consider adding oral folic acid 5mg .
i gy o  ecks e sam e s o | T
commencing B12 for patients with anaemia due B12 de},itcienc ik Al etk ¢ br men'b d Re-test? Maintenance: OTC
e Hydroxocobalamin to vitamin B12 deficiency to avoid inducing folate ey ©-9. ysfunction, | | (to be prescribed) | _ £ge angp12 after 3. S0
o ! : folate deficiency, hypothyroidism Oral 1000mcg daily for Oral 100mcg
1,000mcg injection deficiency that may occur with the increased Raeriolvais n; elodveniasia ! A roRthe months
! normoblastic red cell production that should antinret al;oli¥e duys':ﬂc 2
follow after providing a source of the previously 9 '
deficient vitamin B12.
*If oral maintenance fails, consider Adapted from Gloucestershire CCG treatment algorithm on G-Care
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